
1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

GREGORY J. NEWMARK (SBN 190488)
gnewmark®meyersnave.corn
SABRINA S. WOLFSON (SBN 248444)
swolfson@meyersnave.com
MEYERS, NAVE, RIBACK, SILVER & WILSON
333 South Grand Avenue, Suite 1670
Los Angeles, California 90071
Telephone: 213.626.2906
Facsimile: 213.626.0215

Attorneys for Petitioner
City of Healdsburg

BEFORE THE

CALIFORNIA STATE WATER RESOURCES CONTROL BOARD

IN THE MATTER OF THE CITY OF
HEALDSBURG'S PETITION FOR REVIEW
OF ORDER NO. R1-2010-0034 (NPDES NO.
CA0025135) OF THE REGIONAL WATER
QUALITY CONTROL BOARD, NORTH
COAST REGION.

CITY OF HEALDSBURG'S PETITION
FOR REVIEW; PRELIMINARY POINTS
[...]
A. Standard Provisions .............................................................................................. F-73 
B. Special Provisions ................................................................................................. F-74 

1. Reopener Provisions ......................................................................................... F-74 
2. Special Studies and Additional Monitoring Requirements ................................. F-75 
3. Best Management Practices and Pollution Prevention ...................................... F-76 
4. Construction, Operation, and Maintenance Specifications ................................ F-76 
5. Special Provisions for Municipal Facilities (POTWs Only)................................. F-77 
6. Other Special Provisions ................................................................................... F-79 
7. Compliance Schedules...................................................................................... F-80 

VIII. Public Participation....................................................................................................... F-80 
A. Notification of Interested Parties............................................................................ F-80 
B. Written Comments................................................................................................. F-80 
C. Public Hearing ....................................................................................................... F-81 
D. Waste Discharge Requirements Petitions ............................................................. F-81 
E. Information and Copying ....................................................................................... F-81 
F. Register of Interested Persons .............................................................................. F-82 
G. Additional Information............................................................................................ F-82 

 
List of Tables 

 
Table F-1. Facility Information ............................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................... F-9 
Table F-3. Historic Effluent Limitations and Monitoring Data ............................................. F-11 
Table F-4. Proposed Schedule for Completion of Reclamation System ............................ F-17 
Table F-5. Basin Plan Beneficial Uses............................................................................... F-23 
Table F-6. Summary of Technology-based Effluent Limitations......................................... F-35 
Table F-7. Summary of RPA Results ................................................................................. F-45 
Table F-8. Determination of Long Term Averages............................................................. F-46 
Table F-9. Determination of Final WQBELs Based on Aquatic Life Criteria....................... F-46 
Table F-10. Summary of Water Quality-based Effluent Limitations ..................................... F-47 
Table F-11. Chronic Toxicity Testing Summary Results ...................................................... F-49 
Table F-12. Summary of Final Effluent Limitations .............................................................. F-58 
Table F-13. Summary of Land Discharge Specifications ..................................................... F-62 
 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-3- 
 

 
ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements 
and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad 
range of discharge requirements for dischargers in California.  Only those sections or 
subsections of this Order that are specifically identified as “not applicable” have been 
determined not to apply to this Discharger.  Sections or subsections of this Order not 
specifically identified as “not applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1.   Facility Information 
WDID 1B82046OSON 
Discharger City of Healdsburg 
Name of Facility City of Healdsburg Water Reclamation Facility 

340 Foreman Lane 
Healdsburg, CA 95448 Facility Address 
Sonoma County 

Facility Contact, Title and 
Phone Mike Kirn, Director of Public Works, (707) 431-3346 

Authorized Person to Sign 
and Submit Reports 

Mike Kirn, Director of Public Works, (707) 431-3346 or other City of 
Healdsburg engineering staff or current wastewater treatment plant 
supervisor with proper signatory authority 

Mailing Address 401 Grove Street, Healdsburg, CA  95448 
Billing Address Same as Mailing Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program No 
Reclamation Requirements Producer 
Facility Permitted Flow 1.4 million gallons per day (mgd) (average daily dry weather flow) 

Facility Design Flow 1.4 mgd (average dry weather treatment capacity) 
4.0 mgd (peak wet weather treatment capacity) 

Watershed Russian River Hydrologic Unit, Geyserville Hydrologic Subarea 
Receiving Water Basalt Pond, part of the Russian River 
Receiving Water Type Inland surface water 
 

A. The City of Healdsburg (hereinafter Discharger) is the owner and operator of the 
City of Healdsburg Water Reclamation Facility (hereinafter Facility), a POTW, as 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-4- 
 

shown on Attachment B.  
 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Discharger herein. 

B. The Facility discharges wastewater to Basalt Pond, a water of the United States 
which is physically connected to the Russian River, and is currently regulated by 
Order No. R1-2005-0084 which was adopted on October 12, 2005, revised on 
January 17, 2008, and expired on October 6, 2009.  The Discharger is also 
regulated by Monitoring and Reporting Program (MRP) No. R1-2004-0111, which 
was adopted on November 29, 2004.  The terms and conditions of the current 
Order and MRP have been automatically continued and remain in effect until new 
Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit are adopted pursuant to this Order. 

C. The Discharger filed a Report of Waste Discharge and submitted an application 
for renewal of its WDRs and NPDES permit on July 25, 2008.  Supplemental 
information was requested on April 9, 2009 and received on May 15, 2009.  A 
site visit was conducted on May 5, 2009, to observe operations and collect 
additional data to develop permit limitations and conditions.  The permit 
application was deemed complete on May 18, 2009. 

II. FACILITY DESCRIPTION 

The Discharger owns and operates a wastewater collection, treatment, and disposal 
facility and provides sewerage service to a population of approximately 12,200, 
including residential, commercial, industrial, and municipal customers.  The 
Discharger’s wastewater makeup is approximately 90 percent residential flow and 10 
percent combined commercial, industrial and municipal flows.  The Discharger does 
not accept the discharge of septage or bulk loads. 

Construction of the original Foreman Lane Facility, an aerated pond system, was 
completed in 1970.  Prior to that, the Discharger treated all wastewater at the old 
treatment plant located within the existing City corporation yard at 550 Westside 
Road.  Until the 1970 expansion, all treated wastewater was discharged to Dry 
Creek.  Additional improvements to the Facility were constructed in 1983, including a 
new chlorine disinfection building and chlorine contact basin and the present outfall 
pipeline to Basalt Pond.   



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-5- 
 

 

A. Description of Wastewater and Biosolids Treatment or Controls 

Collection System 
The Discharger’s wastewater collection system includes approximately 36 miles 
of sewer mains, 800 manholes, nine sewer lift stations, and several miles of 
pressurized force main.  The oldest portions of the system are approximately 100 
years old.  Mains range in size from 4 to 33 inches.  Collection system pipe 
materials include asbestos cement (AC) pipe, vitrified clay, cast iron, and 
polyvinyl chloride (PVC).  There are nine sewer lift stations located throughout 
the City of Healdsburg that convey sewage from isolated low-lying areas into the 
gravity main system.  All sewage discharged to the collection system is ultimately 
collected and conveyed through a 33-inch gravity main to the Magnolia Lift 
Station, which is the largest lift station. 
 
The Magnolia sewer lift station, constructed in 1970 as part of the construction 
contract for the Foreman Lane wastewater treatment plant, essentially functions 
as the treatment plant headworks.  This lift station handles all of the City of 
Healdsburg’s sewage, and includes four dry pit 50-hp vertical turbine pumps with 
a variable frequency drive level control system.  These pumps draw the sewage 
from the wet well and pass it through two parallel 3,700 foot long, 14-inch 
diameter force mains to the treatment plant.  In most circumstances, one pump 
operates in a lead position and pumps the entire sewage flow to the treatment 
plant.  The other two pumps are configured in a standby mode for system 
redundancy.  During periods of high flow, multiple pumps will run automatically to 
handle the increased flow rate.  A comminutor/grinder at the lift station reduces 
large solids in size to less than a ¼-inch before being pumped to the treatment 
plant.  Under all but wet weather conditions, the capacity of only one of the two 
14-inch force mains is necessary. 
 
Wastewater Treatment 
In order to comply with the requirements of Order No. R1-2005-0084, the 
Discharger upgraded the Facility to provide advanced wastewater treatment.  
Facility upgrades were completed and the new advanced wastewater treatment 
system went online on April 15, 2008.   

The current Facility is designed to treat an average dry weather flow of 1.4 mgd 
and a maximum peak flow of 4.0 mgd.  The treatment system consists of influent 
screening and grit removal; biological removal of biochemical oxygen demand 
(BOD) and nitrogen in aerobic, anoxic, and pre-anoxic basins; membrane 
bioreactor (MBR) filtration; ultraviolet (UV) light disinfection; and return activated 
sludge pumping from the MBR back to the aeration basins.  Waste activated 
sludge pumping removes excessive biomass from the system, followed by a 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-6- 
 

proprietary sludge digestion process, dewatering via centrifuge, and disposal to a 
sanitary landfill.   

The MBR combines the secondary biological treatment and immersed membrane 
filtration processes.  The immersed membrane filtration process separates 
suspended solids from the wastewater using a very fine filter (i.e., ultrafilter).  The 
MBR system at the Facility consists of five membrane tanks which contain 
immersed membrane filters with a total filter area of at least 250,000 square feet.  
The MBR system is designed to treat a peak daily flow of 4.0 mgd in four tanks 
with a fifth membrane tank, pump, and compressor available for standby 
capacity.  Instantaneous peak inflows may exceed 4.0 mgd, and the headworks 
structure is sized to accommodate peak inflow spikes up to 9.6 mgd. 

Disinfection is achieved in an open channel UV disinfection system with sufficient 
low pressure/high output lamps to disinfect a peak daily flow of 4.0 mgd.  The UV 
disinfection system is located downstream of the MBR tanks.  The MBR filtrate 
pumps discharge directly to the UV basin.  Filtered and UV disinfected 
wastewater flows by gravity to the recycled water storage pond or Basalt Pond. 

The previous treatment system consisted of five treatment ponds.  As part of the 
Facility upgrade, two of the treatment ponds (Ponds A1 and A2) were converted 
to influent equalization ponds.  With a capacity of approximately 5 million gallons, 
the converted ponds provide equalization storage capacity for extended wet 
weather flows.  The remaining three ponds (Ponds 1, 2, and 3) remain available 
for use as emergency storage ponds, providing an additional 15 million gallons of 
storage capacity.  The Discharger has the ability to divert inadequately treated 
wastewater from downstream of the UV disinfection system to Ponds 1, 2, and 3, 
and return the inadequately treated wastewater from Ponds 1, 2, and 3 to the 
headworks and tertiary treatment processes using portable pumping equipment.  
The 15 million gallons of capacity in Ponds 1, 2, and 3 provide more than 24 
hours of emergency storage capacity during peak flows. 

Recycled Water 
As part of the treatment plant upgrade, recycled water storage pond with a 
synthetic liner was constructed that provides storage for approximately 25 million 
gallons of disinfected tertiary treated recycled water.  The Discharger plans to 
construct a recycled water system in phases as funding is available.  Recycled 
water will be delivered by an effluent pump station from the recycled water 
storage pond to the recycled water system or gravity fed to Basalt Pond, 
depending on the seasonal requirements of the NPDES permit.  Additional 
details about the recycled water system are included in Fact Sheet section II.E– 
Planned Changes. 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-7- 
 

 

Biosolids 
The City uses a proprietary solids removal and digestion process that combines 
aerobic and anaerobic processes.  Solids are periodically removed from the 
biological process and transferred to two digester tanks, referred to as 
interchange reactors.  Transfer to the interchange reactors occurs in a daily 
decant/fill process, where decanted clear liquid from the interchange reactors is 
returned to the biological process, and the volume decanted is replaced with 
solids from the biological process.  All solids transferred from the biological 
process to the interchange tanks are first passed through a 250 micron rotary 
drum screen to remove inert non-biodegradable material, which is compacted 
and conveyed to a separate dumpster.  In the final solids removal step, digested 
solids are pumped from the interchange reactor tanks, dosed with polymer for 
thickening, and then dewatered in a centrifuge and conveyed to a dumpster.  All 
solids are currently being disposed at the Redwood Landfill in Marin County. 

B. Discharge Points and Receiving Waters 

1. The Facility discharges to Basalt Pond (Discharge Point 001), one of several 
existing gravel pits that were excavated adjacent to the Russian River in 
alluvial deposits of sand and gravel.  These deposits are part of an important 
groundwater aquifer that supplies domestic and agricultural well water.  
Basalt Pond has a surface area of 52 acres, and a maximum depth of 55 feet.  
Basalt Pond was excavated between the late 1960s and mid-1980s by the 
Basalt Rock Company, as part of their gravel mining operation.  Basalt Pond 
is currently owned by Syar Industries, Inc.  Basalt Pond was excavated in the 
historic floodplain of the Russian River.  A levee, composed primarily of soil 
and alluvial material, was constructed to separate Basalt Pond from surface 
flows in the Russian River.  The levee is not an engineered barrier designed 
for impermeability that would prevent discharges of effluent from reaching the 
Russian River. 

 
The discharge of wastewater to Basalt Pond, part of the Russian River, is a 
discharge to waters of the United States, and as such requires an NPDES 
permit.  In an August 6, 2007 decision, the United States Ninth Circuit Court 
of Appeals affirmed the decision of the United States District Court for the 
Northern District of California that concluded that Basalt Pond is a water of 
the United States subject to jurisdiction under the Clean Water Act (CWA) 
and that the pollutants traveling to the Russian River via hydrologically 
connected groundwater required the Discharger to obtain an NPDES permit.  
The Ninth Circuit Court held that discharges to Basalt Pond are subject to the 
Clean Water Act because the Basalt Pond (1) contains wetlands that are 
adjacent to the Russian River, a navigable water of the United States, and (2) 
possesses a significant nexus to the Russian River because waters from the 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-8- 
 

Basalt Pond seep into the Russian River and significantly affect the physical, 
biological and chemical integrity of the Russian River.  (Northern Calif. River 
Watch v. Healdsburg, 497 F.3d 993 (2007).)  Additional details of the District 
Court decision can be found in Revised Order No. R1-2005-0084 (January 
17, 2008). 

2. The Water Quality Control Plan for the North Coast Region (hereinafter Basin 
Plan) prohibits discharges to the Russian River and its tributaries from May 
15 through September 30.  In order to comply with the seasonal discharge 
prohibition, the Discharger is planning to construct a reclamation system.  The 
Discharger is planning to discharge tertiary treated, disinfected wastewater to 
the 25 million gallon recycled water storage pond at Discharge Point 002.  
Recycled water will be delivered by an effluent pump station from the recycled 
water storage pond to the recycled water system to authorized reclamation 
sites at Discharge Point 003 (point of discharge from recycled water storage 
pond). 

 
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

1. Order No. R1-2004-0064 was adopted on October 6, 2004, with an effective 
date of November 30, 2004.  The Regional Water Quality Control Board 
(Regional Water Board) adopted Order No. R1-2004-0111 on November 29, 
2004, which rescinded Order No. R1-2004-0064 and had an effective date of 
November 30, 2004.  Therefore, the effluent limitations contained in Order 
No. R1-2004-0064 did not become effective. 

2. Effluent limitations contained in Order No. R1-2004-0111 for discharges from 
Discharge Point 001 (Monitoring Location EFF-001) and representative 
monitoring data from the term of Order No. R1-2004-0111 are as follows: 



CITY OF HEALDSBURG 
WASTEWATER TREATMENT, RECLAMATION AND DISPOSAL FACILITY 
ORDER NO. R1-2009-0034 
NPDES NO. CA0025135 
 

 
Attachment F – Fact Sheet -F-9- 
 

 

Table F-2.   Historic Effluent Limitations and Monitoring Data 
Effluent Limitations Monitoring Data 

(December 2004 – September 2005) 
Parameter Units 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

301 451 -- 47 72 -- 
mg/L 

102 152 -- -- -- -- 
3501 5251 -- 440 1,262 -- 

lbs/day3 
1172 1752 -- -- -- -- 

Biochemical 
Oxygen 
Demand (5-day 
@ 20°C) 

% Removal 854 -- -- 875 -- -- 
301 451 -- 52 92 -- 

mg/L 
102 152 -- -- -- -- 
3501 5251 -- 935 1,877 -- 

lbs/day3 
1172 1752 -- -- -- -- 